



# SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi – 110007 (India)  
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org  
E-mail id : customercare@shriraminstitute.org

## TEST CERTIFICATE

NO.: C1/0000101834

### Issued To:

Client Code : A0631  
ALSTONE INDUSTRIES PVT LTD  
ALSTONE HOUSE, 2 E/7, JHANDEWALAN  
EXTENSION  
NEW DELHI  
DELHI-110055  
Kind Attn: MS. RAKSHANDA JABEEN

Date 16/10/2017

Job No. 1710-1-141-753

Booking No. RG1718/1/6564

Booking Date 09/10/2017

Customer Ref No. -

Customer Ref Date 09/10/2017

### Sample Description :

ONE SAMPLE DESCRIBED AS ALSTONE FLOORXTRA- WPC FLOORING, WAS RECEIVED.  
The sampling was not carried out by Shriam Institute for Industrial Research. The sample details provided in the test certificate are based on the decalaration by the party.

S.No	Tests	Results	Protocol Adopted
1.	Abrasion Test		ASTM D 4060 - 14
	i) Wear Index (I)	0.002	
	ii) Weight loss(L), g (Wheels CS-17, Cycles-10000)	0.016	
		*****	

DOR: 09-10-2017

DOC: 16-10-2017

AUTHORISED SIGNATORY  
EMPLOYEE CODE : (4159)